IU‘ ringstiffness report

Test Report

Operator FRUTIBEST COMPANY Mat. Name HBPE

e

Mat. Type PLASTIC PIPE Make Date 2024-01-08

Test For CORRUGATED PIPE 0D250 SN8 Temp 0 L 5
Humi 0 % Speed 50 mm/mi
7

Nomin Dia 0 mm

comment:

Num Lengt Int.Dia Lmax F@L3 Sp
i mm mm N kN/m?*
1 300 218. 00 8.7 1053. 4860 10. 39

. A S, ... JEOR S WU, L. ... .

CV % 0.0 0.0 0.0 0.0 0.0

255eS8S0T: i ratifier: test person:

Printed in 01-09-2024




i

ringstiffness

Test Report

report

Operator FRUTIBEST Mat. Name HOPL
Mat. Type PLASTIC PIPE Make Date 2024-01-09
Test For CORRUGATED PIPE 0OD630 SN8 Temp 0 T
Humi 0 % Speed 50 mm/mi
n
Nomin Dia 0 fulii
comment:
Num Length Int.Dia Lmax FeL3 Sp
i mm mm N kN/m?
1 300 540. 00 21.6  2812.4870 11. 20
Avg 300 540.00 21.6  2812. 4870 _11.20
CV % 0.0 0.0 0.0 0.0 0.0
2000 - R e
240 .
2.5 5.0 T 7.5 10.9 125 is 17.5 2 225 2s

ratifier:

test person:

Printed in 01709=2024




IU] ringstiffness report

Test Report

Operator FRUTIBEST COMPANY Mat. Name HDPE
Mat. Type PLASTIC PIPE Make Date 2024-01-09
Test For CORRUGATED PIPE OD500 SN8 Temp 0 €
Hami 0 % Speed 50 mm/mi
o1
Nomin Dia 0 mm
comment:
Num Length Int.Dia Lmax F@L3 D
it min mm N kN/m*
1 300 432. 00 17.3  2012. 8920 10. 02
Aéy%“mwnum”(hwk 300 ~ 432. 00 17.3  2012.8920 10. 02
vV % 0.0 0.0 0.0 0.0 0.0
4000 S =
. Y
2400 | 3
o ENS S0 7= 1 iz is i7.5 20.0 225 25
35S€SSor: R ratifier: test person:

Printed in 01-09-2024




"_ﬂ ringstiffness report

Test Report

Operator FRUTIBEST COMPANY Mat. Name HDPE

Mat. Type PLASTIC PIPE Make Date 2024-01-09

Test For CORRUGATED PIPE 0D400 SN8 Temp 0 C
Humi 0 % Speed 50 mm/mi
Nomin Dia 0 mm

comment :

Num Length Int. Dia Lmax FeL3 Sp
mm mm mm N kN/m?
1 300 344. 00 13.8 1572. 6640 9.83

- 300 ik il JHG.0600 0 BB , B )
0.0 0.0 0.0 0.0 0.0
1800 =
200 -
) i.a 28 4z s.6 3 8.4 EXS 1.2 i2.6 14.0 .
assessor: _ ratifier:

test person:

Printed in 01-09-2024



Ul

ringstiffness

Test Report

report

Operator FRUTIBEST COMPANY Mat. Name
Mat. Type PLASTIC PIPE Make Date 2024-01-0%
Test For CORRUGATED PIPE 0D315 SN8 Temp 0 C
Humi 0 % Speed 50 mm/mi
n
Nomin Dia 0 mm
comment :
Num Length Int.Dia Lmax F@L3 Sp
&R mm mm kN kN/m*
1 300 272.00 10.9  1.3765160 10. 88
Avg A0 200 0 109 13765160 2@ 0 10.58 -
CV % 0.0 0.0 0.0 0.0 0.0
1
L2 2.3 T 3.6 a.s s 8.4 S 10 iz
23865807 ratitier: test person:
Printed in 01-09-2024
+




i

ringstiffness

Test Report

report

Operator FRUTIBEST COMPANY Mat. Name
Mat. Type PLASTIC PIPE Make Date 2024-01-G%
Test For CORRUGATED PIPE 0D200 SN8 Temp 4} T
Humi 0 % Speed 50 mm/mi
Nomin Dia 0 mm
comment
Num Length Int.Dia Lmax FeL3 Sp
i i mm kN kN/m?
1 300. 0000 176. 00 7.0 0.7809071 9.54
Avg 000000 217600 2000 7.0 0.7809011 20 9.54 )
CV % 0.0 0.0 0.0 0.0 0.0
2.00 ~ ——— ———
%3 1.5 Z.a 3.6 ) 5.0 8.4 5.6 10.8 T 12
a8sessor ratifier: test person:

inted in 01-09-2024




